VANN
R

WATER & SEWER AUTHORITYU

Board of Directors Meeting

April 25, 2023
2:15pm



434.977.2970
434.293.8858
WWwWw.rivanna.org

RIVANN

WATER & SEWER AUTHORITY

A' 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016
S/

BOARD OF DIRECTORS

Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority
DATE: APRIL 25, 2023

LOCATION: Conference Room, Administration Building
695 Moores Creek Lane, Charlottesville, VA

TIME: 2:15 p.m.

AGENDA
1. CALL TO ORDER

2. AGENDA APPROVAL
3. MINUTES OF PREVIOUS BOARD MEETING ON MARCH 28, 2023
4. RECOGNITION

5. EXECUTIVE DIRECTOR’S REPORT

6. ITEMS FROM THE PUBLIC
Matters Not Listed for Public Hearing on the Agenda

7. RESPONSES TO PUBLIC COMMENTS
[...]
Qsgr is the previous day’s flow from SHR, in cfs, to include any discharge or
spillage from the dam or reservoir.

0.65 is the conversion factor from cfs to millions of gallons per day (Mgal/day)




Stream Gage Locations

SHENANDGAH - Moormans River
WILDERNESS Gage

Charlottesville-A

Hollymead 9 Monitoring Location

SHENAND ¢ Sugar H0||OW 5 7 f_/=.»&.mwe Monitoring Locations
5 X 7 Upstream Flowline
NALEAES ReserVOlr . W Downstream Flowline
A : N § - Upstream Basin
: : ey

—~ e \‘\_“ = AN 4 b . ‘ 4 5 P’m o
»&(3\ : ¥ “ N e ey \ Y /
La 0 > g e Y 50 ': { 2 g / al.3 ml

L~3ﬂ~t| Powered b, Esri | USGS The National Map: Nat|ona| Boundanes Dataset, 3DEP Elevation Program, Geographic Names Information S,stem Naticnal Hyd. ..

Moormans River gage used in estimation of inflows to Sugar Hollow Reservoir



Sugar Hollow Reservoir Minimum

Instream Flow (MIF) Requirements

* Current MIF Period: After an Expanded RMR is Operational, but
Before the Pipeline from SFRR to RMR is Operational

»When useable storage in RMR is > 1.08 BG and natural inflow to SHR > 5.0
mgd, total downstream flow past SHR must be at least 100% of inflow, or 10
mgd, whichever is less.

»When useable storage in RMR is <1.08 BG and natural inflow to SHR > 5.0
mgd, total downstream flow past SHR must be at least 100% of inflow, or 2
mgd, whichever is less.

»Under low flow conditions (estimated inflows are < 5 mgd) the natural
inflow may be estimated based on the release rate from SHR required to
maintain a stable reservoir elevation.

10



Release Requirements

* |f SHR spills at all during the day, the minimum release
requirements of the permit have been met

| bags -Sugar Hollow Dam a0 e 5 Sugar Hollow Dam
6796 Sugar Hollow Road, Crozet & RE . 6796 Sugar Hollow Road, Crozet 5 s S b7 Stigar Holiow Bond. Crozet e o FEE SIS SRR HOONOR, Lyt
6:46:05 AM EDT Sunday, 4/16/2023 10:00:23 AM EDT Sunday, 4/16/2023 § 4 = 12:38:03 PM EDT Sunday, 4/16/2023 | %8 E & | 2:00:32PM EDT Sunday, 4/16/2023 |

X < 1 s = : ¢ .

11



Release Requirements

* Current permit requires release on third day after the SHR stops
spilling.

* Previously, to open the release required operators to go to the dam.
The release valve is now automated and remotely controlled.

e To support recent requests, RWSA is voluntarily going to open the
release valve on the first day the reservoir stops spilling.

* RWSA checks the dam daily at approx. 6 am thru our remote
cameras. If the reservoir is not spilling, operators will open the
release valve, and close the valve when spilling resumes.

12



South Rivanna ¥ Elemedi
Sy Water Supply Projects
> | (March 20, 2023)
Owensville 5 £
5. SRR to RMR Raw Water Pipe % R
2026-2030
$80 M vy Creek E 1. SR WTP Renovation S20 M
(&) Foundation E 2020 2023
] 1. South Rivanna WTP Renovation 2. OB WTP Renovation $23 M
557 2020-2023
Commonwealt S20M 2020-2023
D
¢ ; L 3. RMR to OB WTP Raw Water S44 M
[1004 @ 0 Seminole Square
Farmington Country Club @ 1003 % o ; Shopping Center Pi pe & Pum D Station
e Barracks n B o 2024‘2028
25 Eﬁ:);;)::?gR&fiu 4. Central Water Pipe -
&9 S 2024-2028 4. Central Water Line
:ourse@ R 2 g
@ of Virgini

64

Charlottesville

3. RMR to OWTP Raw Water Pipe &

Pump Station

S0

2024-2028
$44 M

2. Observatory WTP Renovation
o Sth Street Station 2020-2023

S23 M

——

D

2]

€

2024-2028

S41 M

5. SRR to RMR Raw Water Pipe
2026-2030

$80 M

City: $78 M

ACSA: S132 M

S210 M




Community Outreach

* RWSA is meeting with the Moormans River Scenic Advisory
Committee on May 8 at the SHR to review the release of water
procedures.

* The “Flow Measurement Design Plan and Operations Manual” is
currently under revision to reflect Minor Modification 4.

* A public meeting to discuss the draft report will be held on May 16,
2023 at the Crozet Library at 3:00 pm.

* The revised report must be submitted to DEQ prior to August 22,
2023.

14



Summary

* Reapplication of the VWP for the Urban System is currently under
review by DEQ

* In response to comments offered by the Moormans River Scenic
Advisory Board, RWSA will reduce the time to begin the flow
release from three days to one.

* Release requirements are regulated by the VDEQ through it’'s VWP
permit.

15



Questions ?



e}

MooreggCreek Advanced Water = _ - | Bl APRIL 25, 2023 RIVANNA

-Resodfe Recavery Facility

s B AW
A | %

s== “Wet” Side w5

Moores Creek
Wastewater
Master Plan

By 5% ooy <k 2
o k . i

}% = “Dry” Sides

~

PRESENTED BY:

SCOTT SCHILLER, P.E., ENGINEERING MANAGER

/
£

Rivannag’ ™= [ RRER= SOARD OF DIRECTORS MEETING

QN

WATER & SEWER AUTHORITY \\J




e My

‘Holding Ponds

% 3 4 Secondar

“Biological Treatment’™ " _K

w

y Claiifiers

Moores Creek

“Wet Side”
looking west

-removal

- )/

-)I‘

-G X




“Wet Side”
looking east

y ’ ‘.,‘

AL




e




Master Plan Objectives

» Understand Specific Challenges of the Moores
Creek Wastewater Facilities

» Provide Trigger-Based Master Planning

» ldentify Near and Long-Term CIP Projects



Moores Creek
Advanced Water Resource Recovery Facility

» Provides wastewater treatment for Urban area public utility customers of the
City of Charlottesville (48,000), parts of Albemarle Countg 1,000), and
community of Crozet (11,000), a population of approx. 130,000

» Capacity to treat 15 million gallons per day, and a peak flow of 45 million
gallons per day

» Hydraulic capacity of 85 million gallons per day (inflow and infiltration
from a 2-year storm)

» Flow prc{}\(/ections are required to be updated every 5 years g{2025, 2030, 2035,
etc) by the Wastewater Projects Cost Allocation Agreement of 2014



Major MCAWRRF Improvement and Expansion Projec

2013
New Rivanna
2005 2010 Pump Station
1958 Influent Moores Creek and Rivanna
Initial Screen Pump Station Interceptor
Construction Building Improvements Tunnel
1977 & 1979 2009 2012 2016
MCAWRRF Nutrient Digester Odor Control
Expansion and Removal Improvements Improvements

Upgrade Improvements

(S



Considerations for Master Planning

Mechanical,
Electrical,

: Structural, Pipe ;
Constituent Infrastructure Regulations
Loadmg * Liquids Treatment
+ Organics * Solids Treatment &
* Nutrients Disposal

« Solids « CECs

Flow Rates Market
- Average Wastewater Conditions

| » Wet Weather Treatment * Nutrient Recovery

Master - Biogas Recovery

Plan * Chem & Energy
Costs

Uncertainty associated with these considerations

Hazen 8



Challenges to Address Through Master Planning

Non-Process
Spaces
Deficiencies

Increasing flows
and loads

Aging
Infrastructure

Uncertainty in

the regulatory

and economic
landscapes

Evolving
Tight site plan regulatory
landscape




Aging
Infrastructure

gé:ster-RSdf

Primary
Building




Non-Process Space Deficiencies

* Extensive personnel growth over 45 years
Personnel Spaces (locker rooms, break rooms)
Small and large parts storage
Offices, meeting space, and computer network
Laboratories
Line Break and Equipment Storage
Parking for personnel and RWSA fleet vehicles




Increasing Flows:

= = Current AA Design Capacity —o— AA Flow (2020 Projection) *
= = Current PH Design Capacity —e— 2-Year Storm PH Flow (2020 Projection)*
—e—PH Flow Projection —— Population®
100 200,000
90 180,000
80 160,000
= 70 140,000
E c
“;’ 60 120,000 o
= 50 100,000 2
o o
§ 40 80,000 2
E 30 60,000
20 40,000
10 + 20,000
0 -
2020 2030 2040 2050 2060 2070
Year
*Based on 2020 Wastewater Cost Allocation Update. Flow projections updated every 5

Hazen

years. Population projections updated every 10 years.

Key takeaway:
Projected 2070
flows have
decreased due to
the |&I reduction
efforts of RWSA,
the City and ACSA




Increasing Loads:

—+-BOD Load —-TSS Load -+NH4 Load

Vertical growth, water 40,000
conservation, reduced |&I

3000 Trigger for 17.5 MGD upgrade
Increasing wastewater strength 30,000
g 25,000
Influent flows and loads may be Z’
separate triggers for process € 20,000
capacity expansion =
§ 15,000

Key takeaways:
« BOD/high strength loads have been 10,000
increasing separately from Total

Suspended Solids and Ammonia (NH4) Rt I I ! ! |

which is indicative of non-domestic 0

discharges rather than population growth 2015 2016 2017 2018 2013 2020 2021 2022
* |&I reductions have increased WW Figure 2-4: Historical Annual Average Influent Loads at the MCAWRRF

strength to Moores Creek AWRRF

Hazen



Tight Site Plan

I Development Buffer
VEPCO Easement
[T Plant Structures
M Buildings
I Roads
[ Water-Based Contraints (See Note 1)

MCAWRRF Site Map

WPO Buffers

[ Steep Slopes - Managed
N steep Slopes - Preserved

Floodplain 500 Year

EX3] State Regulated Dam Inundation Zone

Moores Creek Trail

Notes:

1. Includes: Waterbodies,
Floodway, 100-Year Floodplain,
and NWI Wetlands

2. Monticello viewshed
encompasses entire site.

Hazen

0

125 250 500
Feet




Vi
”est

Proposed Long-Term Planning Site Plan
Hazen

Il Development Buffer
VEPCO Easement
[ Plant Structures
I Buildings
I Roads
I Water-Based Contraints (See Note 1)
WPO Buffers
[ Steep Slopes - Managed

MCAWRREF Site Map

223 State Regulated Dam Inundation Zone
Moores Creek Trail

17.5 MGD Expansion

[] 90 MGD Peak Hydraulic Expansion

1 20 MGD Expansion

1 "If*-Triggered Process-Related Projects

Il Non-Process Expansion - Building

Notes:

1. Includes: Waterbodies,
Floodway, 100-Year Floodplain,
and NWI Wetlands

2. Monticello viewshed
encompasses entire site.

VANN
pe~Sia

Hazen

I steep Slopes - Preserved I Non-Process Expansion - Parking 0 125 250 500
iti Feet
[ Floodplain 500 Year Demolition
15




Trigger Based Master Planning

T

* Projects may be triggered by a wide range of potential triggers

* “When” type triggers are expected

* “If” type triggers account for uncertainties in potential
regulatory, wet weather, and economic landscapes through the

long-term planning period

* Include footprint on site plans for build-out conditions

Near-Term: Long-Term:
2020 — 2040 2041 - 2075




MOORES CREEK AWRRF

III Liquids Strategy: Baseline (2020-2075) il heppen

Moores Creek 15-mgd
AADF Screening

Grit Removal
Primary Clarification
Aeration Basins

Secondary
Clarification

Tertiary Filtration
Solids Removal
UV Disinfection

Outfall to Moores
Creek

“When" the project “If" triggered, the project
may happen

Baseline “If" Strategy
G Strategy ”I:lu Implemented

When monthly avg influent
exceeds 14.1 mgd for 3 consecutive
months or annual average BOD
loads exceed 30,760 Ib/d

When monthly avg influent exceeds
14.3 mgd for 3 consecutive months
or annual average BOD loads
exceed 31,700 Ib/d

When monthly avg influent exceeds
16.4 mgd for 3 consecutive months
or annual average BOD loads
exceed 35,450 Ib/d

Initiate detailed
design for 17.5 mgd Capacity design for 20 mgd
mgd Capacity “ 2 Expansion £ = Capacity

Expansion Project . kT Project . -~ JExpansion Project

Construct 17.5

Initiate detailed

L 1 Hr
1 1

L
fannnnnnnnn

SRR RERRRRARRINNIL

-
L)
’

1)

Add-on “IF” Scenarios

Consider all applicable "IF" scenarios as shown
in the Regulatory, Wet Weather, and Economic
Liquids Strategy Roadmaps.

When all "IF" scenarios are considered, return
to baseline roadmap.

v

When monthly avg influent exceeds
16.6 mgd for 3 consecutive months
or annual average BOD loads

exceed 36,900 Ib/d

Construct 20
mgd Capacity
,’ - Expansion
u o Project

IIIIIIIIIII'fIJ' \|IIIIIIIIIl)‘lIIIIIIII’}IIIIIIIIIIIIIIIIIL’?IIIIIIIIII\‘




Major Near-Term Projects

2023 -2040
»17.5 MGD Plant Expansion $55 M
»Mechanical Thickeners $15 M
»Replace Digesters $125 M

»Remove Solids Handling Facilities $9 M

»Relocation of Biogas Facilities $3 M

These projects are included in the 15-year CIP. Budgets are in $2022.

Hazen

2029 — 2036
2029 — 2036
2031 - 2036
2033 — 2036
2033 — 2036




Major Long-Term Projects
2040 - 2080

»20 MGD Expansion $15 M
»90 MGD Hydraulic Expansion $26 M
»Ammonia and Phosphorus Removal $28 M
»PFAS Treatment / GAC $60 M

» Contaminants of Emerging Concern $350 M

These projects are not in our 15-year CIP. Budgets are in $2022.

Hazen

2050 — 2060
2060 — 2070
2040 - 2050
2050 - 2060
2060 - 2080




Next Step: Evaluation of 17.5-MGD Capamty Expan5|on & Mechanlcal Thlckenlng PI‘OjeCtS

Purpose: Reduce “strong waste” levels to
maintain compliance with discharge permit.

 Master Plan Schedule: by 2036*
» Cost: $60to $70 M (depending on

*RWSA began a sampling program to evaluate
sources of strong wastes, as well as innovative
technologies and optimization opportunities to
reduce impacts to future CIP budgets.




Summary of our Wastewater Master Planning Effort

» This Master Plan was developed to assist in near-term (2040)
and long-term (2080) wastewater treatment process, site, and financial planning

» Growth in our community, along with emerging environmental regulations and
contaminants, will require additional wastewater treatment facilities at Moores Creek
over the next 55 years.

- increase to 17.5 mgd treatment capacity by 2036
- increase to 20 mgd treatment capacity by 2060
- a pretreatment program or “strong waste” surcharge may be needed

» Costs for these facilities will be strategically integrated into our CIP plans to maintain
reasonable charges




Questions?




	_RWSA Board Packet Cover Sheet
	1- RWSA Board Meeting Agenda April 25. ,2023
	3- DRAFT Minutes RWSA 03_28_23 meeting
	5- Exec Dir Report  April 25, 2023
	8a- Finance Memo-Feb 2023
	8a- RWSA FIN STMTS-FEB 2023
	8a- Urban Flows Water&Wastewater-Historical Chart-Feb 2023
	8b- Operations Board Report March 2023
	8c- Ongoing Projects April 25 2023
	8d -WWM Monthly Board Report - April 25, 2023
	8e- Drought Monitoring Report 4-12-2023
	8f- PER For BCRWPS, Intake, HLOS PER Work Authorization
	8g- 1BCD Watershed Agreement Authorization
	8g- 2Beaver Creek 1 Rehab Watershed Agreement
	BEAVER CREEK WATERSHED AGREEMENT

	9a- Scottsville Water System Transfer
	Slide 1:  Scottsville Water System Transfer
	Slide 2: Background
	Slide 3: Current System Mapping
	Slide 4: Objective
	Slide 5: Future System Mapping
	Slide 6: Future System Mapping
	Slide 7: Future System Mapping
	Slide 8: Future System Mapping
	Slide 9: Next Steps
	Slide 10: Questions?  Action Requested by the Board:  Approve the transfer of Scottsville drinking water system from the ACSA to RWSA, and authorize the Executive Director to execute any required documents. 

	9b- Urban System Permit Update, Including Releases from Sugar Hollow
	Slide 1
	Slide 2: Topics for Discussion 
	Slide 3: Plan to Increase the Capacity and Reliability of our Public  Drinking Water Supply
	Slide 4: 2008 DEQ and USACE Permits
	Slide 5: Modifications to 2008 Permits
	Slide 6: History of Sugar Hollow Property
	Slide 7: History of Instream Releases from SHR
	Slide 8: Sugar Hollow Reservoir Minimum Instream Flow (MIF) Requirements
	Slide 9: Stream Gage Locations
	Slide 10: Sugar Hollow Reservoir Minimum Instream Flow (MIF) Requirements
	Slide 11: Release Requirements
	Slide 12: Release Requirements
	Slide 13
	Slide 14: Community Outreach
	Slide 15: Summary
	Slide 16: Questions ?

	9c- Moores Creek Master Plan Presentation 4-5-23
	Default Section
	Slide 1: Moores Creek  Wastewater Master Plan
	Slide 2: Moores Creek “Wet Side” looking west
	Slide 3: Moores Creek “Wet Side” looking east
	Slide 4: Moores Creek “Dry Side”  
	Slide 5: Master Plan Objectives
	Slide 6: Moores Creek  Advanced Water Resource Recovery Facility
	Slide 7: Major MCAWRRF Improvement and Expansion Projects
	Slide 8: Considerations for Master Planning
	Slide 9: Challenges to Address Through Master Planning
	Slide 10: Aging  Infrastructure
	Slide 11: Non-Process Space Deficiencies
	Slide 12: Increasing Flows:
	Slide 13: Increasing Loads:
	Slide 14
	Slide 15
	Slide 16: Trigger Based Master Planning
	Slide 17
	Slide 18: Major Near-Term Projects  2023 – 2040 
	Slide 19: Major Long-Term Projects  2040 - 2080
	Slide 20: Next Step:  Evaluation of 17.5-MGD Capacity Expansion & Mechanical Thickening Projects
	Slide 21
	Slide 22: Questions?





